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A. H4EER4 Machine frame components




A, HUAERH Machine frame components

FS /N0
1
2
3
4
5
6
7
8
?

10
n
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
2]
28
29
30
31
32
33
34

£ S /Assemble NO
927A-1
928A-2
927A-3
928A-4
928A-5
927A—4
927A-7
927A-8
927A-9
927A-10
927A-11
927A-12
927A-13
927A-14
927A-15
927A-16
927A-17
927A-18
927A-19
927A-20
927A-21
927A-22
927A-23
927A-24
927A-25
927A-26
927A-27
927A-28
927A-29
927A-30
927A-31
927A-32
927A-33
927A-34

5 /Part NO
927A001
928A002
927A003
928A004

928A005
LD00137

927A007
927A008
927A009
LD00131

927A01

927A012
927A013
LD00133

927A015
927A016
927A017
LD00134
927A019
LD00135

927A021
927A022
927A023
927A024

.927A025

927A026
927A027
927A028
OXQ00002
927A030
927A031
TXX00009
TXX00011
927A034

ZFR/Descr iption
927HL5%/ 927 Machine frame
928157/ 928 Machine frame
PLELSKHL7/ PL Machine frame
2PLAUGERE ML/ 2PL Machine frame
928WE ¥ HL 4%/ 928W Machine frame
BRETSM4. 76-10/ Screw SM4.76
A2 J i ¥ 2 A Belt Corer Plate
[A 20 1y T 5 AR 1Y Packing
[ 247/ Timing Belt
HEMREISM6. 35-6/Screw SM4.76
FIE24/ Timing Belt Wheel Assy Lower
[[426%¢/ Timing Belt Wheel Assy Upper
[ 2246/ Timing Belt Wheel Assy Upper
BR%EISM4. 76-12/ Screw SM4.76
[Fl20 Bt ¥/ Belt Cover

A 41 4%/ L/ Thread Guide Hinge Assy.R

A i 4 75 148/ Hinge

WRETSMB. 57-8/ Screw SM3.57

Il 3 % 1 ¥4/ Font Cover Spring
YREI'SM3. 57-6/Screw SM3.57
#. 3 J7/ Font Cover Spring

il i f% 7 2/ Rubber Cap

KA / Front Cover

1 2 A4 ¥/ L/ Thread Guide Hinge Assy,L
1815 / Rubber Cap
bR hEf /Ol Seal

b5 i/ Surveyor's rod

¥5 R %/ Surveyor's rod Window
OF%H11/0 Ring

RETSMT. 94-10. 5/Screw SM7.94
ek / Wick'Nl;upper

SE I 52X 10/ Pin, Spring

SAPE Y F455X12/ Pin, Spring
WLk FE B/ Felt

8 /Num
1
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B- LA MIEE Upper shaft mechanism

(928 PULLY)

(927 PULLY)




B- FEM#IM3EE Upper shaft mechanism

FE/N0 XS /Assemble NO 42 /Part NO % #7/Description # & /Num
1 927B-1 9278001 927 B 6/ 92 TPulley 1
2 928B—2 9288002 928 JiZ 1iF 46/ 928Pelley 1
3 927B-3 9278003 [ 4%t/ Upper Shaft 1
4 92784 1C00008 Tl 2f / Ball Bearing 1
5 927B-5 927B005 F-Hhyh B/ Felt 1
6 927B—6 LD00136 PEATSMI. 52-9. 5/Screw SM9.52 1
7 92787 TDQ00004 P44 [ C42/ Retaining Ring 1
8 927B-8 2C00009 i 7 / Ball Bearing 2
9 9278-9 DQ00032 S 8 34/ Washer 1
10 9278-10 9278010 Hh & 4/ Bearing Presser 1
n 927B-11 LD00137 BEETSM4. 76-10/Screw SM4.76 3
12 927812 9278012 14l / Collar 1
13 927B-13 LD00001 B IREIMEX 10/ Screw M6 2
14 9278-14 9278014 T73H 85441/ Oil Tank Assy 1
15 927B-15 9278015 R4TSMT. 94-6. 5/Screw SM7.94 1
16 927B—16 OXQ00002 OHZJE 11/ 0 Ring 2
17 927B-17 9278017 1741 2%/ Oil Tank 1
18 927B-18 OXQ00003 0f¢ 24/ O Ring 1
19 9278-19 9278019 1 W48 5 1 / Oil Gauge Window 1
20 9278-20 9278020 7% T HE AR/ Oil Gauge Cover 1
21 9278-21 LD00135 84T SM3. 57-6/Screw SM3.57 4
22 927B-22 9278022 Vil &%/ Wick Ninpper 1




C-4t4F%E Needle bar mechanism
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(927 THREAD TAKE-UP CRANK)

(928 THREAD TAKE-UP CRANK)




C-%t4F2 8 Needle bar mechanism
FE2/N0  KE/Assemble NO {5 /Part NO 2 %R /Description 448 /Num
1 927C=1 927C001 £t K4/ Pin 1
2 927C-2 927C002 El R ek / Wick Ninpper 1
3 927C-3 927C003 k1 JE/ Rubber Cap 1
4 927C—4 927C004 V4 EL il i/ Ball Bearing 1
5 927C-5 927C005 | ¥l i% ¥/ Connecting Rod 1
6 927C—6 DQ00033 SPAL 8/ Washer 1
7 927C-7 LD00138 %57 4T SMB. 35-8/Screw SM6.35 5
8 927C-8 927C008 EEFFH Hek# / Needle Bar Guide 1
9 927C-% 927C009 EH1 P/ Eccentric Wheel Sleeve 1
10 927C-10 927C010 FEAT B 414/ Needle Bar GuideAssy 1
n 927C-11 LD00139 2% 5 i 4 TSM3. 57-8/ Screw SM3.57 2
12 927C-12 927C012 4 b Hafii v £ / Wick Ninpper 1
13 927C-13 927C013 i AT fil / Needle Bar Clamp 1
14 927C-14 LD00140 WE S ST SMS. 57-7/Screw SM3.57 1
15 927C-15 927C015 Pl 124290 3¢ /Rubber Cap 1
16 927C-16 927C016 | ¥ 4/ Needle Bar Cork 1
17 927C-17 927C017 FHEF |45/ Needle Bar Bush,Upper 1
18 927C-18 927C018 B b2k / Wick Ninpper 1
19 927C-19 927C019 FF 4 F 45/ Needle Bar Bush,Lower 1
20 927C-20 927C020 ¥ ¥/ Needle Bar 1
21 927C-21 927C021 927 #k2% FF il 5/ 927 Thread Take-Up Crank 1
22 927C-22 LD00245 % s B ATSM6. 35-5. 4/ Screw SM6.35 2
23 928C-23 928C023 928 Pk 4% FF 1 i/ 928 Thread Take-Up Crank 1
24 928C-24 LD00142 I o AT SM3. 18-3. 2/ Screw SM3.18 3
25 927C-25 LD00141 o AT SMA. 36-3. 5/ Screw SM4.36 2
v
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D-JERIFFZEE Presser bar mechanism
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- ERIAT2EE  Presser bar mechanism
FE/N0 {£S/Assemble NO 142 /Part NO & #/Description 8 /Num
1 927D-1 927D001 5 B2/ Adjust Serew 1
2 927D-2 927D002 I i k[ 3/ Presser Bar Clamp 1
3 927D-3 LD00143 5 AT S5, 95-6/ Screw SM5.95 2
4 927D-4 TH00020 It 3%/ Spring 1
5 927D-5 927D005 I IF1 F 45/ Presser Bar,Lower 1
b 927D-6 927D004 927 Ho JHIFT / Presser Bar 1
7 928D-7 928D007 Qo8 [ 4] |- 45/ Presser Bar,Upper 1
8 928D-8 928D008 98 [E I F-A/ Presser Bar, A 1
9 928D-9 928D009 928 s il FT B/ Presser Bar, B 1
10 927D-10 LD00144 T SM4. 36-4. 8/Screw SM4.36 2
1 927D-11 927D011 1 3 / Cover 1
12 927D-12 927D012 1% ¥ %13, 5/Rubber Cap 1
13 927D-13 927D013 #2720, 5/Rubber Cap 1
14 927D-14 LD00010 BAETSMA, 36-8/Screw SM4.36 4
15 927D-15 927D015 it (1] % / Face Plate 1
16 927D-16 927D016 Uit ] i 4 4 #4/ Facking 1
17 927D-17 927D017 363 T I 3% 49 e / Presser Bak Lifter 1
18 927D-18 927D018 e A7 84T /Shoulder Screw 1
19 927D-19 927D019 36 s VR Fh S 25T /Shoulder Screw 1
20 927D-20 927D020 3 JE JEF: / knee Lifter Lever 1
21 927D-21 927D021 i % H:4%/ Chain Rod Hook 1
22 927D-22 927D022 ¥ % / Chain 1
23 927D-23 927D023 if3 FE BT 4195 / Twist Spring 1
24 928D—24 928D024 i 748 1/ Nut 1
25 928D-25 928D025 it TS B4/ Washer 1
26 928D—26 928D026 J 23 % B/ Presser Plate Spring,B 1
27 928D-27 938D027 JEH#5%A/ Presser Plate Spring,A 1
28 928D-28 9280028 44T/ Screw 1
29 928D-29 LM00008 HARESMA. 76/ Nut SM4.76 1
30 928D-30 G00004 A%/ Bearing Ball 1
3 928D-31 TXX00005 B VL KE Y/ Pin, Spring 1
32 927D-32 LD00145 4 AR 5T SM3. BT-8/Screw REZS
33 927D-33 927D033 [EFF 5 I/ Presser Bar Defend Oil Set 1




E-X#$EE  Feed mechanism
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E-i%§}% 8 Feed mechanism
FE/N0  {£S/Assemble NO &S /Part NO 2 /Description 8 /Num

1 927E-1 927E001 LR (R A 89/ FeedBarEccentricShaft 1
2 927E-2 LD00146 25 WRETSMS. 95-8/ Screw SM5.95 1
3 927E-3 OXQ00004 0JE 110/ O Ring 1
4 927E-4 927E004 A BT 4114/ Feeding Pole Module 1
5 927E—§ 927E005 JEEHFT R/ Eccentric Wheel Sleeve 1
6 927E—6 927E006 1%kl FF/ Feeding Pole 1
7 927€-7 927E007 FERHF W/ Eccentric Wheel Sleeve 1
8 927E-8 927E008 HEREDUES 1/ Pin 1

| 9 927E-9 LD00003 W4 52 BRETMEX6/ Screw M6 2
10 927E-10 927E010 fhi /e % B e/ Presser Bak Lifter 1
1§l 927E-11 927E0T ¥l 7 #2411/ Push Button 1
12 927E-12 TH00021 i 3%/ Spring 1
13 927E-13 DQ00034 W45/ Washer 1
14 927E-14 OXQ00005 0JF4J/ O Ring 1
15 927E-15 TDQ00005 JF L1484/ Ring 1
16 927E-16 LD00143 & 51 WEATSM5, 95-6/Screw SMS.95 2
17 927€-17 927E017 927 /L V15 BRZH 1/ 927 Eccentric Adjuster |
18 927E-18 927E018 {liLr 47 %6 / Eccentric Wheel, Outside 1
19 927E-19 TXX00006 itk [ K147/ Pin,Spring 2
20 927E-20 927E020 Ui 1 / Rachter Stopper 1 U
21 927E-21 927E021 LI ERE] / Screw 1
2 927622 927€022 H13%/ Twist Spring . :
23 927E-23 927E023 f1 JE #0248/ Eccentric Wheel, Inside 1
24 927E-24 TXX00007 bk 8] K 45/ Pin, Spring 1
25 928E-25 928E025 9281k /La ki #2 /928 Eccentric Wheel,Outside 1
2 928E-26 i 928E026 Q28 fhi L5 44 41 £F/ 928 Eccentric Adjuster 1
27 927E-27 . LD00147 WE%TSM4. 76-8/Screw SM4.76 1
28 927E-28 LD00148 VUL BEAETSM4, 36-9/Screw SM4.36 3
29 927E-29 ) 927E029 9274kiL2%6 /927 Eccentric Wheel 1
30 928E-30 , 928E030 | 9281k L%/ 928 Eccentric Wheel 1
31 927E-31 927E031 927 {6 TE B LA 11/ 927 Eccentric Wheel
32 927E-32 927E032 Q28 Lo i FE ER 41 1/ 928 Eccentric Wheel 1
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F-T4h3%E Lower shaft mechanism

FS/N0 {5 /Assemble NO 4= /Part NO 2 ¥ /Description #8 /Num
1 927F-1 927F001 "Fiih/_[;ower Shaft 1
2 927F-2 LD00149 H2ETSM4. 36-8. 5/Screw SM4.36 1
3 927F-3 ZC00011 41 7% / Ball Bearing 1
4 927F-4 1C00012 %1 /i / Ball Bearing 1
5 927F-5 927F005 4l 7& 454/ Ball Bearing Bush 1
3 927F—4 LD00197 % 5 WBATMAX3. 2/Screw M4 2
7 927F-7 TDQ00004 FE$4 BIC42/ Retaining Ring 1
8 927F—8 1C00009 417 / Ball Bearing 1
9 927F-9 9278010 #ly 2% H L/ Bearing Presser 1
10 927F-10 LD00137 Z%TSM4. 76-10/Screw SM4.76 3
1 927F-11 LD00150 24T SM6. 35-9/Screw SM6.35 1
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G-Hk#k N 4B Lopper mechanism
FS/N0 X S/Assemble NO {45 /Part NO #Z¥h/Description #8 /Num
1 927G-1 LD00151 BRETSM3. 57-8. 9/Screw SM3.57 1
2 927G-2 927G002 il 8 # / Front Feed Arm Cap 1 I
3 927G-3 927G003 T B 2B 48 / Packing 1 |
4 927G—4 927G004 i W ##4/ Lopper Peeding Fopk Assy 1
5 927G-5 927G005 & L/ Eccentric Wheel Sleeve 1
6 927G-4 927G004 % X/ Lopper Peeding Fopk 1 q
7 927G-7 LD00152 RETSM4. 36-13/Screw SM4.36 1
8 927G-8 LD00153 YRETSMA. 76-21. 5/Screw SM4.76 1
9 927G-9 927G009 ) X 3B /Lopper F/ Fopk Shaft Bracke 1 '
10 927G-10 927G010 $ Xk#1/ Lopper Peeding Fopk Shaft 1 |
1 927G-11 927GOMN T H5 284145 4l / Looper Shaft SetCollar 1 |
12 927G-12 LD00154 HRETSMA. 36-10/Screw SM4.36 2
13 927G-13 927G013 $1 #1841/ Looper Shaft 1
14 927G-14 927G014 T @445 B/ Looper Shaft Bush,B 1 _
15 927G-15 927G015 T 55 #8415 9F / Looper Shaft Bush,F 1 [!
16 927G-16 LD00144 5 BRETSMB. 95-8/Screw SM5.95 1
17 927G-17 927G017 F1 I BRIEFEFT 1/ Looper Lever Pin 1
18 927G-18 LD00155 £ AT SMA. 36-3. 5/Screw SM4.36 2 .
19 927G-19 LD00023 B SEIRETSMA. 36-4/Screw SM4.36 2
. 20 927G—20 927G020 Y P14 / Plate 1
' 21 927G-21 927G021 FT IG5 AF 418/ LooperConnectingRodAssy 1
22 927G-22 927G022 AT SM2. 38/ Screw SM2.38 2
23 927G-23 927G023 1 9R 2$3E # 41/ Looper Lever 1
24 927G-24 927G024 JEFF IR/ Eccentric Wheel Sleeve 1
25 927G-25 927G025 FI 9 2835 B F /Looper Connecting Rod 1
26 927G—26 © 927G026 1 R 8356 4T / Looper Connecting Rod 1
27 927G-27 927G027 9§13 F14/ Connecting Rod Pin 2
28 927G-28 | OXQV0006 OJE M9/ O Ring 1
29 927G~29 . LD00156 #R%TSMA. 36/ Screw SM4.36 1
30 927G-30 . 927G030 BRKPEFFA 1/ Ball parts 1
31 927G-31 LD00157 " #BATSM3. 57-10/Screw SM3.57 4
32 927G-32 927G032 Bk AR/ Steel Ball 1 |
33 927G-33 927G033 5k JJEHF/Ball head Connecting Rod 1 |
34 927G-34 927G034 Bk 4 4E3% FT/ BallHeadCoatConnectingRod 1
35 927G-35 927G035 151 8§37 45/ Slide Brock Shaft 1
s 14
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Pk 4B  Lopper mechanism

FS/NO
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

XS /Assemble NO
927G—36
927G-37
927G—38
927G—39
927G-40
928G—41
927G—42
927G—-43
927G—44
927G—-45
928G—46
928G-47
928G-48
928G—49
928G—50
927G-51
927G-52
927G-53
927G-54

42 /Part NO
OXQ00007
LD00135
927G038
927G039
927G040
928G041
LD00158
927G043
LD00159
927G045
LD00145
LD00160
928G048
928G049
928G050
LD00176
927G052
LM00002
LD00166

##R/Description

OJE M9/ O Rijng

134T SM3. 57-6/Screw SM3.57
[f1l i / Ball Bearing

[ ifi 1l ¥/ Packing

92756/ 927 Eccentric Wheel
9281fi/Lr 58/ 928 Eccentric Wheel
#RETSM4. 36-5. 5/Screw SM4.36
254+ 5S/ Looper Holder,S
JRETSM4. 36-8/Screw SM4.36
5411/ Looper Holder,L
PRETSM3. 57-8/Screw SM3.57
BT SM3. 57-4. 4/Screw SM3.57
254+ ML/ Looper Holder,L

5 &F M/ Looper Holder,M

#541 WER/ Looper Holder,R

¥8%] SM3. 57/ Screw SM3.57
A1) 3% P/ Lapper Guide Plate
B BESM5. 95/ Nut SM5.95
WE4TSMB. 95/ Screw SM5.95

# & /Num

_._n—l—l-a—l—nuu_lu-ln—i_.—l-d_h_a




H-E3|43 8 Upper threading mechanism
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H- 5|42 B Upper threading mechanism
BE/N0 £S5 /Assemble NO 142 /Part NO #F7/Description #8 /Num
1 927H-1 927H001 9279 % 54014 /UpperThreadRegulatorAssy 3
2 927H-2 927H002 e ik g 28 #/ Needle Thread Guide 3
3 927H-3 927H003 3 £ 8841/ Tension Stud 6
4 927H-4 927H004 245 4/ Tension Disc 3
5 927H-5 927H005 S £ BETH 4 1 4/ Tension Disc Presser 3
6 927H-6 927H004 sk B2l % K i/ Tension Disc Presser 3
7 927H-7 927H007 927 4L/ Spring 2
8 927H-8 927H008 S 28 98 1 5y i [/ Tension Disc Washer 3
9 927H-9 927HO09 e £ 4% Ui 15 4% B/ Tension Nut 3
10 928H-10 928H010 928 £k it/ Spring 3
1 927H-1 927HON Je £k 2% 145/ Pin 3
12 927H-12 LD00162 41 SM2. 38-4/Screw SM2.38 2
13 927H-13 927HO013 |- ik £& 82 / Thread Retainer 3
14 927H-14 927H014 |-t £ A4 4% B/ Thread Guide Set Plate 1
15 927H-15 LD00067 BRAETSM3, 57-4/Screw SM3.57 1
16 927H-16 927H016 b ok £ di 7 £k 44/ Thread Guide 1
17 927H-17 LD00177 PRETSMA. T6-24/ Screw SM4.76 1
18 927H-18 927H018 Tk 2k e s 42/ Upper Thread Guide 1
19 927H-19 LD00161 PEETSM2. 38-3. 6/Screw SM2.38 4
20 §27H-20 927H020 o4 g 4 Y40/ Tension Release Shaft 1
21 927H-21 927H021 e sk W B/ UpperThread Tension Bracket 1
22 927H-22 LMO00001 R BESMA. 36/ Nut SM4.36 1
23 927H-23 927H023 WEET / Screw 1
24 927H-24 LD00023 BEETSM4. 36-4/Screw SM4.36 1
25 §27H—25 927H025 ¥ 4% W8/ Tension Release Crank 1
26 927H~26 " 927H026 FALEIEFTHEET/ Serew 2
27 927H-27 .« 927H027 FAZE EFT/ Tension Release Connecting Rod 1
28 927H-28 LD00146 $2 47 SM5. 95/ Screw SM5.95 1
29 927H-29 " 927H029 oh 228 341 {1/ MiddleThreadRegulatopAssy 1
30 927H-30 ' 927H030 ; 28 Je b % S 5/ UpperThread Tension Bracket 1
31 927H-31 TH00022 43/ Spring 1
32 927H-32 927H032 ez £ 3% 4 42 /Middle Thread Regulatop 1
33 927H-33 927H033 - Ol ER AR ER i/ Tension Disc 3
34 927H-34 DQ00034 4486/ Washer ' 1
35 927H-35 LM00008 P2 AESMA. 36/ Nut SM4.36 1
18




H- -8l ® Upper threading mechanism
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H-LE514% & Upper threading mechanism
FE/N0 {KS/Assemble NO 142 /Part NO £Z#/Description 28 /Num
36 927H-36 927H036 o e 25 B 0o 22 1)/ Eccentric Wrench 1
37 927H-37 LDO00146 LTSNS, 95-4/Screw SMS.95 2
38 927H-38 927H038 |- 5| £ % 5 4 T / Thread Take-Up Cover 1
39 927H-39 LD00137 25T SM4. 76-10/Screw SM4.76 2
40 927H-40 LD00140 W4T SM3. 57-7/Secrew SM3.57 1
4] 927H-41 927H041 115|445/ Tension Release Lever 1
42 927H-42 927H042 15| 2% i % 44/ Tension Release Lever Shaft 1
43 927H-43 LD00024 PREIM4-10/ Screw M4 1
44 927H-44 927H044 EHT 4 (7 84T / Shoulder Screw 1
45 927H-45 927H045 Hr | 25 RN 14 1/ Connecting Rod 1
44 927H-46 927HO46 %134 #¥ / Short Connecting Rod 1
47 927H-47 927H047 ¥ # 14 B KT/ Tension Release Stud 1
48 927H-48 LD00143 2 5EEREISM5. 95-6/Screw SM5.95 1
49 927H-49 §27H049 b5 £ d %L/ UpperThreadGuideBracket 1
50 927H-50 LD00139 BRETSM3. 57-7. 5/Screw SM3.57 2
51 927H-51 927H051 15| #&#k / Upper Thread Guide 1
52 927H-52 LD00164 WEETSM3. 18-5/ Screw SM3.18 2
53 927H-53 927H053 7 £ B He 28 B/ Thread Tension Disc 1
54 927H-54 TH00023 B3/ Spring ]
55 927H-55 927H055 15| S 4R 1 BURET /Screw 1
56 927H-56 927H056 }5|£%/ Upper Thread Take-Up Guide 1
57 927H-57 927H057 5| 2l #5R/ Washer 1
58 927H-58 927H058 51 442/ Upper Thread Guide 1
59 927H~-5% LD00135 %] SM3. 57-6/Screw SM3.57 1
60 927H-60 927H040 e g | £ 42 B/ TensionReleaseLeverBracket 1
61 928H-61 ~  927HO041 9o Y2k #2401 fF /UpperThreadRegulatorAssy 3
|

20




I-T2|43% 8 Lower threading mechanism




|- Fo|4%E Lower threading mechanism

[F</NO
1

-o@‘--lO'-mh@M

0 B W W W RN ) =
uaa..undowmﬂbg;mnggwmugﬁiaﬁﬂS

&2 /Assemble NO
9271-1
9281-2
9271-3
9271-4
9271-5
9271-6
9271-7
9271-8
9281-9
9271-10
9271-1
9271-12
927113
9271-14
9271-15
9271-16
9271-17
9271-18
9271-19
9271-20
9271-21
9271-22
9271-23
9271-24
9271-25
9271-26
9271-27
9271-28
9271-29
9271-30
9271-31 i
9271-32 3
9271-33
9271-34
9271-35

HE/Part NO
LD00162
9281002
9271003
LD00134
9271005
9271006
LD000&7
9271008
9281009
9271010
927101
LD00178
9271013
9271014
LD00179
9271016
9271017
9271018
LD00161
LD00169
9271021
LD00167
9271023
LD00168
9271025
LD00045
9271027
9271028
9271029
LD00039
9271031
9271032
LD00146
9271034
LD00135

2 #p/Description
WA M2, 38-4/Screw SM2.38
1] 48 2 34 4% M/ Thread Guide Set Plate
il £k Bt/ Thread Retainer
W4T SM3. 5T 8/ Screw SM3.57
ioh 24 4 % 42/ Lower Thread Guide Retainer
kb & 34K /LowerThreadGuideSupport
BRATSM3. 57-4/ Screw SM3.57
it 48 49 75/ Inglined Guide Tube Nesting
9283k 5 4R 1/ Inglined Guide Tube Assy
92755 #64% 414}/ Inglined Guide Tube Assy
5.4k 45/ Thread Guide
i o7 WBATSMA. 36-3. 2/Screw SM4.36
F it 28 9% % 5045/ L/ Tr. Take-UpLeverBracket
F it 8 3¢ S 45 it —/Lower Thread Guide
BR%T3. 18-3. 2/Screw SM2.38
Ryt 4k 48 T £ B2/ Lower Thread Presser
[ iof 4 8% )15 4k L 4/ Thread Release Base
b4k 48 51 £k it/ Guide Plate
B4 TSM2. 38-3. 6/Screw SM2.38
84T SM3. 7-5. 5/Screw SM3.57
F il 48 G4k 4R 4 /Lower Thread Guide
B2 AT SM3. 18-4/Screw SM3.18
ik 4k 52 B4R — /Lower Thread Guide
#EETSM3. 57-7. 5/ Screw SM3.57
F i £k 3% 4 48/ L/Tr. Take-UpLeverBracket
YZETSM2. 38-2/Screw SM2.38
F ok £ 88 o 93 )y /Spring
F i 45 8¢ 3% / L/Thread Take-UpLeverCover
F b4 88 d5 i #5/Pin
SR4TSM3. 57-12/Screw SM3.57
1%/ Leaf Spring
255115 | 2% 3 418/ Looper ThreadGuideBracket
g)ﬁﬁﬁ"ﬂb?ﬂﬁ 95-8/Screw SM5.95
251171 464/ Looper Thread Guide
IB%ETSM3. 57-6/Screw SM3.57

8 /Num
6
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I-T8|4% 8 Lower threading mechanism

FE/N0 {85 /Assemble NO 148 /Part NO #Z#i/Description # & /Num
36 9271-34 9271036 %% 7]}/ Thread Trimmer 1
37 9271-37 9271037 #5445 41/ Looper Cover.Ra 1
38 9271-38 9271038 5%t 4% &/ Looper Cover,La 1
39 9281-39 9281039 5 647 ¥ 12928/ Looper Cover,Lb 1
40 9271-40 9271040 AR it 485/ Lower Thread Feed BarGuide 1
41 9271-41 LM00001 #2-HESM4. 36/ Nut SM4.36 3
42 9271-42 9271042 “F 314k £/ Thread Retainer 1
43 9271-43 9271043 T 5| 48 924 3541/ Thread Nipper Prop 3
44 9271-44 9271044 sk 2 # / Thread Guide Disc 3
45 9271-45 9271045 T 9|4 R BRI/ Spring 3
46 9271-46 9271046 T 7| 4 e 4 88 1 1 W85} / Nut 3
a7 9271-47 9271047 F 9144/ Arm Thread Guide, M 3
48 9271-48 9271048 F 5|48/ Lower Thread Guide 1
49 9271-49 LD00191 #24SM3. 57-6/ Screw SM3.57 1
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J-IIEEEREFR  Different parts list

927 Thin Materials / Medium Materials

Needles

| i A Y :
%}iiji . /406, Amm) 3/16(4, 8mm) 1 /83, 2mm) 7/32(5. 6mm) PS1/4(6, 4mm) | PS3/ 1604, 8Bmm) | PS1/80S, Smm
(AR A
Needle :
Clamp
2724104 22J3016 2ZJ108 22J7032 272J104 22J3016 22J108
BLEJZ TVx64214 TVxb4214 TVxH4814 TVxb4811 TVx644#14 TVx64=14 TVx64814

LA WAL
Needl e
Flate

A )
Presser
Foot
Assy

IXATASB
Feed
Dog

il 458
Lapper
Assy

2J8104

2JB3016

2JB108

2JB7032

2JB104

2JB3016

2JB108

Pk X (S)
Loaper (S)

2WZ1045

2WZ30168

2WZ30165

2WZ104S

2WZ1048

2WZ3016S

2W23016S

ket (W)
Looper (M)

Pk X (L)

Looper (L)

2WZ104L

2WZ3016L

2WZ3016L

2WZ104L

2WZ104L

2WZ3016L

2WZ3016L

25
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927 Thin Materials / Medium Materials

RV

PL1/4(5. Amm)

PLA/1644. Binm)

PL1/8(3. 2mm)

PLT/32(5, Bmm)

3/16C (4. 8mm)

PST /3245, 6mm)
Ivpe
. .
A
Needl o
(] amp
27247032 224104 27.J3016 22J108 2Z2J7032 22J3016C
f}ihlz TVxod=l4 TVx648£14 TVxB4E14 TVx64%14 TVx64214 TVx64814
Needles
" HLZB
Needle
Plate L
2ZB7032 27B104 2ZB7032
He BEY ]
Presser
Foot
Assy

%A 4SB
Feed

Dog

HilasIB
Lapper
Assy

2JB104

2JB3016

2JB108

2JB7032

2J83016

2JB7032

ek W (5)
Looper (8)

2WZ1048

2WZ104S,

2WZ30168

2WZ30168

2WZ1045

2WZ3016S

Heek L (M)
Looper (M)

Pk XL (L)
Looper (L)

2WZ3016L

2WZ104L

2WZ104L

2WZ23016L

2WZ104L

2WZ3016L
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928 Medium Materials / Heavy Materials

R
Type

1/4(6. 4mm)
Thin Materials

1/4(6, 4mm)
Medium Materials

PL1/4(6. 4mm)
Medium Materials

PLA/#(Y, Bam)
Medium Materials

PLO/32(T. 1mm)
Medium Materials

PL5/ 167, Ymm)
Medium Materials

PL1/4(6. 4mm)

Heavy Materials

g3z
Needle
Clamp

3ZJ104L

3ZJ104H

3ZJ104H

o

3PLZJ308H

"

3PLZJ9032H

3PLZJ5016H

o

32J104H

HELIZ
Needles

TVx64#14

TVxd #18

TVxh #18

TVx5 RI8

Vx5 #18

TVxH BIR

TVxh #21

EriRZB
Needle
Plate

3ZB104H

3PLZB308H

3PLZBI032H

3PLZB104XH

HE Y T
Presser
Foot
Assy

Feed
Dog

AT FSB

Lapper
Assy

HiL45)B

3JB104L

3.JB104H

3J8104H

3PLJB308H

3PLJBY032H

3PLJB5016H

3PLJB104XH

Pk 3 (S)
Looper (S)

'y

3WZS40375

ek L (M)
Looper (M)

N

3WZS40376

Looper

Pk X (L)

L)

n

3WZS40377




928 Medium Materials / Heavy Materials

2 Ay

PL3/8(Y. Smm)

PEY/32(T, 1mm)

PL5/16(7. Ymm)

2PLL/416, 4mm)

2P1.3/8(9, Smm)

2PL9/32(7. lmm)

2PL5/16(7. 9mm)
Medium Materials

Tvpe Heavy Materials Heavy Materials [Teavy Materials Medium Materinls [ Medium Materials | Medium Materials
e A w
Needle
Clamp
3PLZJ308XH 3PLZJ9032XH | 3PLZJ5016XH | 3ZJ104H 32PLZJ308H 32PLZJ9032H | 32PLZJ5016H
f‘_-f'(_l-]lz Vx5 221 Vx5 #21 Vx5 #21 Vx5 #18 | Vx5 #18 Vx5 £18 Vx5 #18
needlies
AR VAl
Neod|e
Plate
3PLZB308XH 3PLZB5016XH | 32PLZB104H 32PLZB9032H | 32PLZB5016H
HEREY ]
Presser
Foot
Assy
3PLYJ308XH 32PLYJO032H

XA TS
Feed
F)r»g
Hih 2B
Lapper
Assy
3PLJB308XH 3PLJBY032XH | 3PLJB5016XH | 3JB104H 32PLJB308H 32PLJB9032H | 32PLJB5016H
L
f’ﬁfﬁiii@ el .
3WZ540375
ket 3 (M) . . . - il ——————
Looper (M) g
3WZ540376 ,
?‘%fﬁi‘?% T il ) ST
wooper (L .
3WZ340377

28




|4

928 Medium Materials / Heavy Materials

PS1/4(6. Amm)

L e s | opLi/ace. 4om) | 2PL3/B(O. Sum) | 2PLO/32(T. Imm)| 2PLA/16(7. 9mm) | ZPL1/2(12. Tam) | PE/CVL/A(6. 4mm
Type Heavy Materials Heavy Materials Heavy Materials Heavy Materials Heavy Matenals Heavy Materials Medium Materials
A /
Needle
Clamp
3ZJ104H 30PLZJ308XH | 3PLZJ9032XH [32PLZJ5016XH | 32PLZJ102XH | 3ZJ104H 3ZJ104H
BLELTZ TVx5 #21 TVx5 #21 TVxh #21 TVx5 #21 TVx% #21 TVvxh 821 TVxh BI8
Needles
FIHZB
Needle
Plate
32PLZB104XH | 32PLZB30BXH | 3PLZBOO32XH [32PLZB5016XH 32PL7ZB102XH | 3PLZB104XH 37B104H
HEREIY T
Presser
Foot
Assy
3YJ104H
JEAl TSB
lleed
Dog
SR AL
Lapper
Assy
3PLJB104XH 3PLJB308BXH 3PLJBY032XH | 3PLJB5016XH | 32PLJB102XH | 3PLJB104XH 3JB104H
P X (S) - = = - - -
Looper (8)
3WZ840375
ek 3L (M) s F g = I =S — ——
Looper (M)
3WZ340376 b,
e 3 (L) \ - i L=t e
Looper (L)
3WZs40377
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928 Medium Materials / Heavy Materials

EFOr 2 | psa/s(9. smm) | PS9/32(7. Lmm) | PSH/16(7. Hinm) PS1/4(6. 4mm) | PS3/8(9. 5mn) | PSY/32(7. lmm) | PS5/16(7. Sum)
Type Medium Materials | Medium Materials | Medium Materials Heavy Materials Heavy Materials Heavy Materials Heavy Materials
SIA S
Needle
Clamp

3PLZJ308H 3PSZJ9032 3PLZJ5016H 32J104H 3PLZJ308XH 3PLZJ9032XH 3PLZJ5016XH

EJ‘?}{&[.‘/‘H TVgh #18 TVxH #18 TVxs #18 TVx5 82l TVx5 #21 TVxs #21 TVx5 #21
Noeedles
A
Neaedle
Plate

3PLZB308H 3PSZBY032H JPLZB104XH 3PLZB308XH 3PL.ZB9032XH 3PLZB5016XH
F= B ]
Presser
Foot
Assy
%A se
l'eed
Dog
BN
l.apper
Assy

3PSJB308H 3PSJB9032H 3PLJB5016H 3PLJB104XH 3PLJB308XH JPLJB9032XH 3PLJB5016XH
Pk 2 (S)
l.ooper (8)

INZ540375

v
Heek L (W) — ———— — — —— i
Looper (M)
1

3WZS40376 ’
Prek ) (L)
LLlODEI'(L) il — — g — - ——— — —~— ———

3WZ540377
30




pST-A5RFHFERE Gear-box haul material wheel

e |
22|
l

o

(R EER)
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PST-Ar iR fEHE4E  Gear-box haul material wheel

FE/N0 {5 /Assemble NO 4 /Part NO £Z#h/Description # @ /Num
1 927PST-1 927PST001 i [ 2 £}/ Presser Adjust Screw 1
2 927PST~2 927PST002 PSHE 484 {1/ Pyller Support Assy 1
3 927PST-3 7C00014 i i 4k M8 3£ 47k / Ball Bearing 4
4 927PST-4 LD00003 % 5 ETN6N6/ Screw M6 1
5 927PST-5 927PST005 |-41/ Upper Shaft 1
6 927PST-6 LD00083 g% < B2 TM5-5/ Screw M5 4
7 927PST-7 927PST007 I- il 3146/ Timing Belt Wheel Assy Upper 1
8 927PST-8 927PST008 - 3L 46 £}/ Flange 1
9 927PST-9 LD00050 HRETSM3. 57-7/Screw SM3.57 3
10 927PST-10 927PST010 |- 7.4/ Timing Belt Cover.U 1
n 927PST-11 927PSTO11 [ 21415/ Timing Belt 1
12 927PST-12 927PST012 ¥ [l 4/ Timing Belt Wheel Assy Lower 1
13 927PST-13 927PST013 WL A R §T / Screw 1
14 927PST-14 927PSTO14 F 5%/ Timing Belt Cover.D 1
15 927PST-15 927PST015 |- 5% 1] 52 BT / Screw 1
16 927PST-16 DQO0036 44 16/ Washer 2
17 928PST-17 928PST017 Hi%e %2/ Puller Bracket 1
18 927PST-18 LD00084 5 IR ET M-8/ Screw M4 2
19 927PST-19 927PSTO19 F 41/ Lower Shaft 1
20 928PST—20 928PST020 | /246 4%/ 1/2 Wheel 1
21 928PST-21 928PST021 30 441 56/ Wheel 1
22 927PST—22 927PST022 el G A 5/ Wheel 1
23 927PST-23 927PST023 Wit |44 % 42/ Upper Wheel Stent 1
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PS-Tri#EFE Gear—box
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ps-Ari#FE Gear—box

FS/NO

1
2
3
4
5
6
7
8
9

10
n

12
13
14
15
16
17

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

£ S /Assemble NO

927PS—1

927PS~-2

927PS-3

927PS—4

927PS-5

927PS—6

927PS-7

927PS—8

927PS-9

927pPS-10
927PS-11
927PS—12
927PS-13
927PS—14
927PS-15
927PS—-16
927PS—-17
927PS—-18
927PS-19
927PS-20
927PS-21
927PS-22
927PS-23
927PS-24
927PS—25
927PS—26
927PS—27
927P5-28
927PS-29
927PS-30
927Ps-31
927PS-32
927PS—33
927PS—34
927PS—-35

2 /Part NO
927PS001
LD00003
927PS003
LD00172
927PS005
7C00013
DQ00035
927PS008
927PS009
OXQ00008
927PS011
LD00001
927PS013
927PS014
LD00116
OXQ00017
LD00180
TDQ00005
927PS019
TH00017
927PS021
927PS022
927PS023
927PS024
LD000B3

. 927PS026

927PS027
927PS028 [0

~ OXQ00017 |

oxao0010 |
© 927PS031
1C00015 2y
927PS033 {)
927PS034
LD00181

&R /Description

(6] 25 46 41 £/ Timing Belt Wheel Assy
B BRETME-6/ Sciew M6

14 1L 18/ Timing Collar

B26 M-8/ Serew M4

i ik Z14% [ s AR/ Bearing Cover
Bk K/ Ball Bearing

iy 1] B 4 sl / Bearing Spacer

i NA 21 11/ Eccentric Wheel Shaft Assy
i Nl 7 4%/ Bearing Bush

O R, 5X25/0 Ring

et/ Ok et

o A TME - 10/ ScrewM6

i 4 B 48/ Packing

4fi 4/ Puller Device Top Cover

A TMA- 12/ Screw M4

0%4 /O Ring

LU 22 / Serew

FF P4/ Ring

{15 #1145 14/ Feed Regurate Button Bush
[ §6. 517/ Spring

fiaLy Vi 1541/ Feed Adjust Button

il i 15 2%/ Eccentric Adjuster

# |-/ Connecting Rod

A/ Collar

Gk M5-5/Screw M5 S
46 NI T 45 /Eccentric Wheel Shaft Bush
F§ i % / Rubber Cap

J¥ B/ Clutch Bush Cap &
0%ME/ORing oY

O/ BI3-32/0 Ring 0§

0117 45/ Clutch Bush 1

¥t {1 %841 fill 7 / Ball Bearing |

i L £/ Collar 3

b B 414 /0il GAauge Window
$25IM8-20/ Screw M8 :
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PS-TiEFE CGear—box

FS/N0  {XS/Assemble NO

36 927PS-36
37 927PS-37
38 927PS—38
39 927PS-39
40 927PS—40
41 927PS—41
42 927P5—42
43 927P5—43
44 927PS—-44
45 927PS—-45
46 927PS—46
47 927PS—47

= /Part NO
DQ00037
927PS037
LD00124
927PS039
927PS040
2C00016
927PS042
927PS043
927PS044
927PS045
927PS046
927PS047

7 /Description

P-4 B8/ Washer

Pilel/ Collar

BB EI M5/ Serew M4

A/ Pin

Fil1 7 )45 / Bearings

Wi & I Al 2 / Ball Bearing

U 20y 41 45 75 / Bush

ik 1140 7 £/ Feed Shaft Bush

fifir 114/ Feed Shaft

{tz2)151/ Universal Joint Shaft

Ji 1) i 445 / Universal coupling guard
J5 1) 4% Sk 41 {4/ Universal Joint Assy

8 /Num

LT I I e e L S
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PL-EHIRHES

5 /N0
1

0 00 ~N o U b W N

W W W W W W N NN NN AN = el o et ek e ek et et et
tn.h.mm—-ogonqo-ma.mﬁ—”ao-omﬂmmhwu—-o

X2 /Assemble NO

Direct drive haul material wheel

14 /Part NO

927PL-1 927PL001
927PL-2 927PL002
927PL-3 LD00003
927PL-4 927PL004
927PL-5 LD00092
927PL-6 927PLO0S
927PL-7 927PLO07
927PL-8 927PL008
927PL-9 LM00002
927PL-10 927PLO10
927PL-11 927PLOM
927PL-12 OXQ00007
927PL-13 927PL013
927PL-14 LM0000&
927PL-15 927PLO15
927PL-16 LM00018
927PL—17 927PL0V7
927PL—18 LDO00183
927PL-19 927PLO19
927PL-20 927PL020
927PL-21 1C00017
927PL-22 927PL022
927PL-23 LDO0081
927PL-24 927PL024
927PL-25 TH00028
927PL—26 . 927PL026
927PL-27 LD00152
927PL-28 y 927PL028
927PL-29 927PLO29
927PL-30 927PLO30
927PL-31 927PL0O31
927PL—-32 LD00128
927PL-33 927PLO33
927PL-34 LD00044
927PL-35 927PLO35

2 %7 /Description
Jii il £5/ Rear Bush
P/ Collar
BE I EIME 6/ Serew M6
Ui 15 3% 41/ Adjusting Rod Assembly
IEEIMA- 16/ Screw MS
i &4/ Front Bush
[ 9<% / Shaft
Il 9E / Rubber Cap
LEE5. 95/ Nut

4115 4% 75 1/ Calibration Instruction Tablets

HIA 1% %]/ Axial Screns

07416/ O Ring

Fe a0 (1) /Ball parts(Upper)
HEREMB/ Nut M6

V44 / Shaft for linking balls

WR BEM6 752 T/ Nut M6-LH

F B RAE (F) /Ball parts(Lower)
BRATSMB. 18-6/Screw SM3.18

i %64% )1/ Crank cover

##['/ Connecting Rod

%1 4 e/ Ball Bearing

{iL2 6 / Eccentric Wheel

B85 WRETSMB. 35-8/Screw SM6.35
i 1T R £2 / Presser Adjust Screw
513 / Spring

Hs AT 4/ Presser Bar

BF4ETSMA. 36-11/Screw SM4.36

U5 Hl ifi /Face Plate

#F-#4/ Support Stud

R T/ Presser Foot Lifter

H #1145/ Presser Bar Bush, D
PEEISMB. 95-8/ Screw SM5.95
4%}/ Puller Presser Bar lifter
BR5IM5-10/ Screw M5

iffl Ha 4t 3% / Presser Bar C l;lmp

#H8 /Num

ﬂ—'—'.h.—'—l—‘Md—l—'—'h}—'—‘—'—'—'NdMMM—'—'MM(ﬂM

el el ek el
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PL-BEIKH#E%E Direct drive haul material wheel

FES/NO

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
40
61
62
63
64

{82 /Assemble NO

927PL-36
927PL-37
927PL-38
927PL-39
927PL-40
927PL-41
927PL-42
927PL-43
927PL—-44
927PL-45
927PL—-46
927PL—-47
928PL—48
927PL—49
927PL-50
927PL-51
927PL-52
927PL-53
927PL—-54
927PL-55
927PL—-56
928PL—57
928PL-58
928PL—59
927PL-60
927PL--61
927PL-62
927PL-63
927PL—64

A2 /Part NO

LM00004
DQ00014
9271036
LD00135
LD00189
927PL041
927PL042
927PL043
TDQ00008
1C00009
927PL046
927PL047
928PL048
927PL04Y
927PL0O50
TDQO0006
927PL052
THO0024
927PLO54
927PLO55
LD00170
928PLOS7
928PLOS58
928PLOS9
927PL0O60
927PLO61
927PLOS2
927PLO&3
927PLO64

% %7/Description & /Num

8 [SM5. 55/ Nut SM5.55
PR 6 .S'pring Washer
J#& 71 )5 /line Cutting Blades

HHETSM3. 57-6/ Screw SM3.57
BREISM3. 57-15/Screw SM3.57

N ke 411% / Lower Puller Component

N k%6 14 / Lower Puller Bedket
14t 41 14/ Puller Component
k44 ] C 19/ Retaining Ring

A BR 47K/ Ball Bearing

B IR ET / Axial Screw

N4/ Lower Puller

- 4fi % 41 1 / LowerPullerComponentPicture
i {1 45 %1/ Puller Shaft

|- #i% % %2/ Upper Puller Stent

JT 586/ Ring

7% 1/ Rolling Shaft

i 3/ Spring

5%/ Star Ferry

SLEEVEHT/ Star Ferry Link
BEATSM2. 38-5. 2/Screw SM2.38

[ 146 4111/ Upper Puller Component

i 41 5/ Wheel
{afii$65/16/ Wheel 5/16

e Al ( F F§) / LowerPullerComponent
% 748 (|- F42) / Upper Puller Stent
%2 (12 F%2) / Upper Puller
KA A H/ Lane Link
HE A $2B/ Wheel B

_n—-_.-n.ﬂ—a-n’.-n“ﬂ.ﬁﬂd-‘d—iﬂ“-—.—n—-”m—a—-

1

p—
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SPL-X#E%> Double haul material wheel




¥
L

SPL=XU#E%  Double haul material wheel

[F5 /N0
1

2
3
4
5
6
7
8
9

10
n

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

X5 /Assemble NO

928SPL-1

928SPL-2

928SPL-3

9285PL—4

928SPL-5

928SPL-6

928SPL-7

928SPL-8

928SPL-9

928SPL-10
928SPL-11
9285PL-12
928SPL—13
928SPL-14
928SPL-15
928SPL-16
9285PL-17
928SPL-18
928SPL-19
928SPL—-20
928SPL-21
928SPL-22
928SPL-23
928SPL—-24
9285PL-25
928SPL—24
928SPL-27
928SPL-28
928SPL-29
928SPL-30
928SPL-31

5 /Part NO

928SPL001
928SPL002
928SPL003
TH00024
927PL054
927PL052
928SPL0O07
928SPL008
928SPL00Y
LD00170
928SPLOT1
LD00190
928SPLO13
TDQ00006
9285PLO15
927PL0O55
928SPLO17
927PL061
927PLO49
9285PL020
928SPL021
9285PL022
928SPL023
9285PL024
928SPL025
928SPL026
LD00191
9285PL028

_ LD00192

LD00135
928SPLO31

45$$/Description
4641 {F/ Lower Wheel Component
P4 4/ Lower Wheel Seat
P42/ Lower Wheel
I3/ Spring
‘46 / Star Ferry
i# I/ Rolling Shaft
R ALH/ Pin
Hi¥EEFT/ Wheel Link
{lLfit/ One May Pushing Plate
UAEISM2. 38-5. 2/Screw SM2.38
it B8/ Cover
HRETSW4. 36-7. 5/Screw SM4.36
1i4CH#/ Wheel Shaft Pin
T 11418/ Ring
[ {56411}/ Upper Wheel Component
‘L HEEFT/ Star Ferry Link
424/ Upper Wheel
FAG4 42 (- F48) /Upper Wheel Stent
fti 154/ Wheel Shaft
1 ¥5 i/ Front Feed Arm Cap
il 5 i %/ Packing
£l 434158/ Looper Cover,Ra
JE KL/ B /Feed Bar Eccentric Shaft
" EF 512648 / Looper Thread Guide
L /247 ]/ Looper Cover,La
#3 }1 / Leaf Spring
UREISM3. 57-6/ScrewSM3.57
AT HRET / Axial Screw
HETSM4. 36-13/Screw SM4.36
HEETSM3, 57-6/Screw SM3.57
14 443 B/ Lapper Guide Plate

# & /Num
1
1
1
12

12
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CV-Bah5I&k3EE  Auto wire cutters device
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CV-EHHNEI%3EE  Auto wire cutters device

[F5 /N0 =/ /Assemble NO 42 /Part NO # 7 /Description F & /Num
1 927CV-1 927CV001 AJ) JITHKT I T WRE] /Presser Adjust Screw 1
2 927CV-2 LM00014 1 HM3/ Nt M3 1
3 928CV-3 928CV003 sl JJ1HE]/ Movable Knife Crest pole 1
4 927CV-4 TH00025 | 6. 2-25/Spring 1
5 928CV-5 LD00091 BATM3X 12/ Screw M3 1
6 928CV—-6 928CV006 ) J %/ Scissors support 1
7 928CV-7 TXX00009 §ifL 144/ Spring Pin 1
8 927CV-8 927CV008 &) JJ %/ Spring 1
9 928CV-9 928CV009 A T1411F/ Movable Knife Component 1
10 928CV-10 928CV010 5 JJ4 A/ Fixed Knife Component 1
n 927CV-1 927CVO11 4y ) 4T 85 4] / Axial Screns 1
12 927CV-12 LD00173 24TM3-6/ Screw M3 4
13 927CV-13 927CV013 &)y JJ I 1§/ Movable Knife Pin 1
14 927CV-14 TH00026 20 )] [t # / Movable Knife Spring 1
15 928CV-15 LD00193 4 M3-10/ Screw M3 2
16 928CV-14 LD00175 1%1%)'SM3. 57-6. 8/Screw M3.57 2
17 928CV-17 928CV017 Wi 1542y /Seissors Fix Slice 1
18 927CV-18 927CV018 "5 414148 J /Looper Thread Guide 1
19 927CV-19 927CV019 L€k )T B /Looper Thread Guide Bracket 1
20 927CV-20 LD00198 B84 /M3-5/ Screw M3 1
21 927CV-21 LD00174 B ETM3-9/ Screw M3 1
22 928CV-22 928CV022 1% #% 1%/ Conjunction set 1
23 928CV-23 LD00040 %51 B ETM3-3/ Screw M3 1
24 928CV-24 928CV024 U IR/ WindpipeLimitSlice(Long) 1
25 928CV-25 LD00225 i ] M5-6/ Screw M5 2
26 928CV-26 928CV026 “U BRET Y %1/ WindpipeLimitSlice(Short) 1
27 928CV-27 928CV027 53 4L I )4 / Lead To Flow Absorb Scraps 1
28 928CV-28 +  LD00051 [1 I 45T/ Wood Screw 2
29 928CV-29 927Q.2.30 BRZY H IBAPC6-02/ Thread Keep APC6-02 1
30 927CV-30 © 927CV030 W 55 #K 5/ Absorb Scraps Soft Tube 1
31 927CV-31 ' 927CV031 W% &4 %R 411 /Button 4
32 927CV-32 LD00244 )T HRETME/ Screw M5 4
33 927CV-33 927Q.2.27 LI 3 PLO601C/"L"Connector PLO601C 1
34 927CV-34 927CV034 ° WiJF i/ Three-way Pipe 1
35 927CV-35 927CV035 % JITHFF// Movable Knife Crest pole 1




CV-EFhETZ& 2B  Auto wire cutters device




CV-BHzh574k4EE® Auto wire cutters device

[FE/N0
36
37
38
39
40
M
42
43
44
45

XS /Assemble NO
927CV-36
927CV-37
927CV-38
927CV-39
927CV-40
927CV-41
927CV-42
927CV-43
927CV-44
927CV-45

45 /Part NO
927CV034
927CV037
TXX00014
927CV039
927CV040
927CV041
LD00105
DQ00044
927CV044
927CV045

2 Fr/Description

bRz 44/ Spring Pin

1§ J] I/ Scissors support

s UKL 502/ Spring Pin

&) J141 1%/ Movable Knife Component
i JJ41F/ Fixed Knife Component

Uy 7] [ L/ Scissors Cover

P3N A6 B S BB ETMAX 20/ Serew M4X20
P4kl / Washer

BT JJA ) (A%Y) /Scissors Type A

By )41 (B21Y) /Scissors Type B

2 /Num

e = T T I
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PE-SitHEREE  Gas control device




PF-SI5HE%%EE  Gas control device

FS/N0 {KS/Assemble NO {45 /Part NO 2 #h/Description #82/Num
1 928PF-1 927Q.4.05 ALUERAF 1500/ Filter AF1500 1
2 928PF-2 927Q.2.15 W24 (3APC6-01/ Thread Keep APC6-01 1
3 928PF-3 927Q.2.27 |3 3L PLOBO 1C/ " L"Connector PLO601C 3
4 928PF—-4 927Q.2.28 LAY 3L PLO401C/ "L " Connector PLO401C 5
5 928PF-5 927Q.5.07 14 /5 #$BSLMO1/ Elimination machine BSLMO1 2
6 928PF—6 LD00194 4TM3-20/ ScrewM3 2
7 928PF-7 927Q.3.03 S IAAL10 06/ Valve 4A110-06 1
8 928PF—8 LD00195 EETM3-15/Screw M3 2
9 928PF-9 927Q.2.09 TLBAPKS/APKS 1
10 928PF-10 927Q.5.04 % 9%/ Tube Fill 1
n 928PF-11 928PFO11 A He ¢ #1542/ Barometer fix 1
12 928PF-12 LD00187 [ R ETST4. 8/ Wood Screw ST4.8 2
13 928PF-13 LD00196 U2 FIM1-8/Screw M4 2
14 928PF-14 927Q.4.01 JH 15 /AR1500/ Valve AR1500 2
15 928PF-15 928PF015 Y%/ PF Wheel 1
16 928PF-16 928PF014 4/ Presser Bak Lifter 1
17 928PF—17 928PF017 ff 4 4/ Cape Stent 1
18 928PF-18 928PF018 BB FF4L14/ Ball parts 2
19 928PF-19 TH00022 13/ Spring 2
20 928PF-20 928PF020 LY/ Spirit Valve Plate 1
21 928PF-21 LD00096 #2%TM5-8/ Screw M5 2
22 928PF-22 928PF022 448 /Collar 2
23 928PF-23 LD00182 7N A AL S R4 TMAX6/Screw Mdx6 5
24 928PF-24 927Q.3.05 HLE I S3B-M5/ Machine valve S3B-M5 1
25 928PF-25 927Q.2.29 L4 4% 3 PLOMSC/"L"Connector PLO4MSC 2
26 928PF-26 928PF026 HLE R 4 52 %/ Machine valve fix 1
27 928PF—-27 d 927Q.2.07 Y#4 =i APY4/ "Y "transition connector APY4 1
28 928PF-28 927Q.2.30 $240 (1 IEAPC6-02/ Thread Keep APC6-02 1
29 928PF-29 927Q.5.12 B} U HEAG-Y/ Plastics air gun AG-Y 1
30 928PF—30 927Q.5.13 (04 /@4 Windpipe 1
31 928PF-31 927Q.5.14 (0 6%{%¥ /06 Windpipe 1

48
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PA-SZNINBEZEBA Pneumatic device A
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PA-SENTHEESE BA Pneumatic device A

FS /N0

R - - I ¢ TR ST X R —

M“W@@GSMNN - et el mmd el el =
u-.hmmacmuwggﬁﬁﬁﬁgwwwmmhanza

XS /Assemble NO

927PA-1
927PA-2
927PA-3
927PA—4
927PA-5
927PA-6
927PA-7
927PA-8
927PA-9
927PA-10
927PA-11
927PA-12
927PA-13
927PA-14
927PA-15
927PA-16
927PA-17
927PA-18
927PA—19
927PA-20
927PA-21
927PA-22
927PA-23
927PA-24
927PA-25
927PA-26
927PA-27
927PA-28
927PA-29
927PA-30
927PA-31
927PA—-32
927PA-33
927PA-34
927PA-35

%2 /Part NO

927PA001
LM00014
927PA003
LD00235
LD00236
DQ00050
LD00237
927PA008
927PA009
LM00027
927PA0T
927Q.2.43
927Q.3.06
927Q.1.15
P27Q.5.07
927PA014
LM00025
927PA018
927PA019
927PA020
927Q.2.41
927Q.4.04
927Q.3.07
927Q.2.31
LD00238
927PA026
927PA027
LD00230
927PA029
927Q.2.11
927Q.5.16
927Q.2.40
927Q.5.12
927Q.5.17
927Q.2.32

ZFR/Description

92884195/ Machine frame

Y7 18 BE/ Nut

TAF4I/ Lamp

7S I IR S B85 TMBXS ) Serew M3
PN T BT Sk 85 T M6X 14/ Serew M6
16/ Washer

PN TR LB ETMEX 18/ Screw M6
ST 52 171 S %2/ Fixed Support

Ff1 352 # / Cushion Rubber
BEBEME/ Nut M6

JE 1158 1) % 42/ Fixed Support
AU IR IASLE-01/ Valve ASL6-01
T HHHSV06/ Valve HSVO06

#6/Num

20
36

A 12 ACEIMD32X20/Cylinder MD32X20

i 4 4§ BSLMO1 / Elimination machine BSLMO1

R AU %/ Cylinder Support
AN FIREEMI0X 1. 25/ Nut M10
7SI/ Nut

ZE A/ Buff Pad

1L R/ Filter fix

il He 3k 3 4R AFR2000/ Valve AFR2000
T IRIHSV08/ Valve HSVO08

PRARA% 3L (BEFK) SMD-20-2N/ Connector
PN T EE L85 IM6X10/ Serew M6

fiff 5 %% %266 52 B8/ Canvas sack Support

il 5 48 £/ Canvas sack

YV IRETMA/ Screw M4

MUEJE 418/ Clip

AT FLMAPGS-6 / Connector Keep APGS-6
U8 E {1 UCS8/ Windpipe UCSS

BR4L H MAPC8-02/ Thread Keep APC8-02
RVUREAG-Y/ Air rifle AG-Y

PUO B 5 US98A080/ Windpipe PUS
Pz Sk (REA) PHD-20~2N/ Connector

i
1
1
1
1
1
1
1
1
1
YRIUREY - IEAPX6-02/"Y "transition connector 1
1
1
1
4
1
1
1
1
1

—
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PA-SEhIhRESE BA Pneumatic device A




PA-SENIHEEZEBA Pneumatic device A

55 /N0
36
37
38
39
40
41
42
43
44
45
48
47
48
49
50
51
52
53
54
§5

XS /Assemble NO

927PA-36
927PA-37
927PA-38
927PA-39
927PA-40
927PA-41
927PA-42
927PA-43
927PA-44
927PA-45
927PA-44
927PA—-47
927PA-48
927PA—-49
927PA-50
927PA-51
927PA-52
927PA-53
927PA-54
927PA-55

45 /Part NO

927Q.2.29
927Q.4.01
927PA038
LDO01N
927PA040
927Q.2.19
927PA042
DQ00051
LD00030
LD00227
927Q.2.18
927PA047
TXX00015
927PA049
927PA050
927PA051
927PA052
LD00233
DQ00052
LD00123

#R/Description

LS LIPL04M50 )/ "L"Connector PLO4MSC
A LEJART500/ Valve AR1500

s R AR/ Valve Plate
7N A7 I E S8 T M3X6/ Serew M3
% HI“THiE 2 %2/ Aiir cock Support
TN GASLA-M5B/ Valve ASL6-M5B
A EIHE/ Air cock

I A F5/ Washer 5

NS A TR S B 6 TMBX 10/ Serew M5
BREIMA- 38/ Screw M4

HEU AL FIASLA-M5/ Valve ASL4-MS
HFFIL %10/ Presser Bak Lifter
HAEATS/ Pin,Spring

ZE 0144/ Buff Pad

A/ Presser Bar

JEBACEL 44/ Cylinder Support
UL %% 4L/ Barometer fix
PIZN S A SR ETMBX 10/ Screw MS

V485 Washer 5

UUKBREIM3/ Screw M3

#8 /Num
1

e i T Y . R L T—
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PB-SENINAELEEBR Pneumatic device B

e
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PB-SETHREZE BB Pneumatic device B

75 /NO

0 0 ~N o Un A W PO -

W W W W NN NN NN DN DNN e et e et ek el el el = -
&'I’hwM—'Qﬂow\lmmhmu—-oﬁomw&m“wn—no

X2 /Assemble NO

927PB-1
927PB-2
927PB-3
927PB—4
927PB-5
927PB—6
927PB-7
927PB—8
927PB-9
927PB-10
927PB-11
927PB—-12
927PB—13
927PB-14
927PB—15
927PB—16
927PB-17
927PB-18
927PB-19
927PB-20
927PB-21
927PB—22
927PB—23
927PB-24
927PB-25
927PB—-26

927PB—27

927PB—-28
927PB-29

927PB—30
927PB-31 °

927PB-32
927PB-33
927PB—34
927PB—35

45 /Part NO

927PB001
927PB002
927PB003
LD00239
927PB005
LD00230
DQ00050
LD00236
927PB009
927PB010
§27PBOT
927PB012
927Q.3.01
927Q.5.05
P27Q.2.30
LD00024
927Q.3.02
927PB018
927Q.2.28
927Q.2.08
927Q.2.12
927Q.2.27
927Q.2.43
HVP90
927PB025
927PB024
DQ00052
LD00233
927Q.3.08
LD00241
927Q.5.07
927Q.2.02
927PB033
LD00242
927PB035

Z#r/Description
FE AL LA/ Pulley Cover fix
P 8L {7 % / Positioner
| {41/ Lamp
|- 5 S ETM4/ Serew M4
W Ali 4/ Pulley Cover
) ET M4/ Screw M4
-4 [8]6/ Washer
N B SRR ETMBX 1 4/ Screw M6
/N ff 4841/ Double-screw bolt
7\ F1 48 KT/ Screw arbor
W Tk e 52 24/ Valve fix
1 3:02/ Block up
£F 1 1 JF% 8 100M-3F / Valve base
i1 4 3%BSL02/ Elimination machine BSL02
48 £7 11/ Thread Keep
{74 LB TMAX30/Screw M4
AL 4V 110-06/ Valve 4V110-06
14301/ Block up
L7 %3LPLO401C/ "L"Connector PLO401C
YA I APY6/ Y "transition connector
& 75 LI APGE-4/Connector Keep APG6-4
2445 J:PLOG01C/ /"L"Connector PLO601C
AL MASLE 01/ Valve ASL6-01
Wk )i HLBL/ Servo Electric motor
H AL PPOL EF WL R 4 W B/ Electric box fix
P e b/ Valve fix
-4 le]5/ Washer 5
P /5 LR LR ETM5X10/Serew MS
"L/ Valve
| 4 Sk R ETMBX 22/ Serew M3
719 717 3¥BSLMO1/ Elimination machine BSLOI
¥/ Valve
A e 42/ Face-plate Support
+ i Sk AR ATMAX 10/ Screw M4
B R IR LA FE R F AR /Electric box fix

% /Num

N = R = =

N o~

p—

— N0 W 0O N W A =N =W

—_ ) P = O 0O = =a e

— )

54




37—8

32 3531 22

(USER FOR WOOD WORK TABLE)

55




PB-ShINREIEEB Pneumatic device B

FS /N0
36
37
38
39
40
4
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

{£=/Assemble NO

927PB-36
927PB-37
927PB-38
927PB—39
927PB—-40
927PB—41
927PB-42
927PB—-43
927PB—44
927PB—-45
927PB—-46
927PB—47
927PB—48
927PB—-49
927PB—50
927PB-51
927PB—52
927PB-53
927PB—54
927PB—55
927PB—56
927PB-57

H2 /Part NO

927PB036
LD00243
927PB038
927PB039
TH00022
927PB041
927PB042
LDo0182
927Q.3.05
927Q.2.29
LD00096
927PB047
927Q.2.06
927Q.2.09
LD00195
927PB0S1
LD00187
LD00196
927Q.4.01
927Q.2.15
927Q.4.05
927PB0O57

% 7 /Description [

LA L e e/ Fix pad s

P s AT S B ETMAX 16/Screw M5
375 13 e PR 117 90K rl 45 1 92 B AR/ Electrie box fix
IR AT 4111/ Ball parts 4
#{. % / Spring
{94458/ Stop dog
P41/ Collar

7S 0 A S ETMAX6/Screw M4
PUIE 8 S3B-M5/ Machine Valve S3B-MS
.24 % 9 PLO4MSC /"L"Connector PLO4MSC
12 EIM5X8/ Screw M4 -
HLB ] [ 5 42/ Machine valve fix
YU 4% = il APW6-4/"Y "transition connector
Ti ifAPK6/ Five transition connector
A S RETM3X 15/ Screw M4
7, HE e 1] 5 42/ Barometer fix

[ T BB ETSTA. 8/ Screw ST4.8

|54 S BEETMAXS /Screw M4

i JE F§AR1500/ Valve AR1500
VB L i APC6-01/ Thread Keep APC6-01
i+ j1E 28 AF 1500/ Filter AF1500

{544/ Drivepipe

W =N RN =N === aAANAENRNRNN =&~
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SD-{EAREIRFEE Servo direct drive device




Ir'

SD-{FIAREIR%EE  Servo direct drive device
FEE2/N0 {KS/Assemble NO {2 /Part NO % #f/Description F]E/Num
1 927SD-1 9275D001 Hi§5#/ Control Box 1
2 927SD-2 7C00009 i / Ball Bearing 1
3 927SD-3 927SD003 1 #/ Front Cover 1
o 9275SD—-4 9275D004 I Bk [/ 21 ifs L/ Belt Cover 1
5 927SD-5 927SD005 [REHhH%A / Shaft coupling A 1
b 927SD-6 927SD004 I B8 A ek 2 / Shaft coupling Flange 1
7 9275D-7 9275D007 F [7)4 40 410F / HookDrivingShaftSprocket 1
8 927SD-8 9275D008 140 25 B/ Shaft coupling B 1
9 9275D-% 9275C009 hik / Motor 1
10 927SD-10 LD00185 /S A R S BRETMEX16/Screw M6 4
1 927sD-11 92758D011 SE AT A%/ Fixed Position Disk 1
12 9275D-12 9275D012 ik A% 148/ Disk 1
13 927SD-13 927SD013 T HL A/ Packing 1
14 9275D-14 927sD014 i e L 5%/ Motor Timing Belt Cover 1
15 9275D—15 LD00003 B EIRETMEX6/ Screw M6 4
16 927SD-16 LD00234 ~ P S MRATMBX 12/ Screw M3 3
17 9275D-17 LD00083 RS IMB/ Screw M3 3
18 9275D—18 927SD018 ¥ 4 3% 4 / Leaf Spring 4
19 927sD-19 9275D019 Hzi % / Belt Corer Plate 1
20 9275D-20 LD00051 B i24TST4. 2/ Wood Screw ST4.2 [}
21 927SD-21 9275D021 J4H/ Vane wheel 1
22 927SD-22 9275D022 R4/ Lower Shaft 1
23 927SD-23 9275D023 {5 8%/ Speed Control Box 1
24 927SD-24 9275D024 4T/ Lever Link 1
25 9275D-25 DQ00034 |- B8 / Washer 2
26 9275D-26 5 LD00044 NS F B R SR ETM5X8 /Screw MS 3
58



TB-4N4E#) &4 Treel work table
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TB-$MLEHI &R Treel work table

H
= Jo

M 0 N o~ W A W M

W W W oW LW ON NN N NN ) L (R — —
t.n.bmMdcmmwom;a’”'ﬂgmmwzm;uﬁzs

=
S

X5 /Assemble NO
927TB—1

927TB-2
927TB-3
9271B--4
9271B-5
927TB-6
9271B-7
9271B-8
927TB-9
927TB-10
92778-1
927TB-12
9277813
927TB-14
927TB-15
927TB-16
927TB-17
927TB-18
927TB-19
927TB-20
927TB-21
927T8-22
927TB-23
927TB~24
927TB-25
927TB—24
9271B-27 ’
927TB-28
927TB~-29
927TB-30
927TB-31
927TB-32
927TB-33
9277B-34
927TB~-35

%2 /Part NO
LD00229

92778002
DQ00048
927TB004
DQ00030
LM00024
927TB007
927TB008
92718009
927TB010
927TBO
927TB012
927TB013
LD00230
DQ0004?
LD00231
LD00232
DQ00050
LD00135
927A021
92778021
LM00027
§27TB023
92778024
927TB025
927TB024
92778027
92778028
92778029
927TB030 '
927TB031
LD00233
927TB033
927TB034
LD00003

%ﬁ/[lescr iption
75 11 L B MRX 50/ Serew bolt M8

Hi L 2% B2/ Electric motor Fix
44 1%] / Washer

B/ Buff Pad

o 1 H Bl / Spring  Washer

AN 78 S M BEMR/ Nut M8
142/ Platform

0N 3B/ Strengthen board

1l a8 B/ Strengthen board
A7 B/ Back board

137K i/ Front board

29" 45/ Guard cover

HLYR IT 5%/ Switch

- RE]/ Screw M5

44/ Washer

AN SR TMI2X30/ Serew M12
AN A BT SKBRETMEX 16/ Screw M6
T 44| / Washer

PR AR SLIRETMS. 57/ Screw M3.57

995 1/ Spring

LR R/ Limit lump

WE EIM6 / Nut M6

TR b 224K,/ Top install pillar
V5448 / Washer

TR &%/ Install pillar

TR £t/ Tool box

T RAERIKE/Buff Pad

LR A&MA/5/ Limit hexagonal
SHEE/ Cover

FSLKEAR/ Below stud

F&#/ Footstep

PO B SR ETMBX10/Scerew MS
B/ Footstep seat
#4408/ Footstep Collar

P S ff BT A ATMBX6 / Serow M6

uun--‘-dumuuhﬁ"UE
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FS/N0
36

37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

£ /Assemble NO
927TB—36

9271837
9277838
9277839
927TB-40
9271841
927TB-42
927TB-43
927TB-44
927TB-45
927TB-46
9277847
9277848
927TB—49
927TB-50
9271851
9271852
9271B-53
927TB-54

TB-4MEEMI & Treel work table

%S /Part NO
927TB036

92718037
927TB038
927TB039
927TB040
927TB006
92718042
LM00029
92718044
9271B045
LD00001
92718047
92778048
LD00028
LD00029
927TB0S1
927TB052
927TB0S3
92778054

% #1/Description
#5Hl/ Footstep Shaft

BB/ LéR seat

[E AT/ Back staff

BUREFT/ Front staff

156/ Move wheel

A48 HE/ Right seat

SEHE/ Calm wheel

75 f R EEM12/ Nut M12

44/ Screw stem

ifi 1774 2%/ Adjust Flange

NS 1) S G R TMEX 10/ Screw M6
87 B FE /Adjust spiral roller

142/ Foot support

Sh7s it B2 M 16/ Flange Nut M16
4h 7 f 1l 9% BEM16/Nut M16

)4/ Foot seat

| & B 4%/ Up Platform

TR 4EL4%F/ Down Footstep support
P45 K & 4L #F/ Platform  Assy

& /Num

—

-'-‘-'-hb-hnhw&-lu--nu-n-_.
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9588 A 5I| B4 9588 Series Part

FB/N0 K S/Assemble NO {45 /Part NO #FR/Description & /Num
1 9588A-1 9588A001 BL#%/ Machine frame 1
2 9588 A2 927Q.2.25 HE 2L LLIEPCO401C/ Thread Keep 1
3 9588A-3 9588A003 F i WA 2 B8/ Valve fix 1
4 9588A—4 LD00116 P 7S T AL S BRETM5X 12/ Screw MS 4
5 9588A—5 DQ00034 4 l5/ Washer S 4
6 9588A-6 927Q.2.44 [ 30 V4 4% SkAPMF4-01/ Thread Connector 1
7 9588A~7 927Q.3.06 T4 FHSV06/ Valve HSV06 1
8 9588A-8 927Q.2.28 L7 4% 3 P1L,0401C/"L"Connector PLO401C 1
9 9588A—9 LD00116 7S A B AT SRS TMAX12/ Serew M4 4
10 9588A-10 9588A010 17/ Top cap 1
1 9588A-11 927Q.2.18 £ 1) R MIASL4-M5/ Valve ASL4-MS 2
12 9588A—12 927Q.5.08 V4 34 7 BREBV-M5/ Elimination machine 2
13 9588A—13 LD00248 P75 #0 P AL Sk 8T M3X6/ Screw M3 1
14 9588A-14 LD00227 18 TM4-38/ Screw M4 8
15 9588A-15 927Q.1.07 “{5I'SDA16X20/ Cylinder SDA16X20 2
16 9588A-16 9588A016 3o He B 4L 42 %6/ Cylinder Support 1
17 9588A—17 9588A017 W i 2E B4/ Felt 1
18 9588A-18 LD00182 K 75 H1 UL SR ETMAXE/ Screw M4 1
19 9588A—19 9588A019 PhL& T/ Raise wire pole 1
20 9588A--20 9588A020 £ kI ./ Raise wire pole Support 1
21 9588A-21 9588A021 $i EFFEE ST/ Tension Release Stud 1
22 9588A-22 9588A022 Jil KT/ Short Connecting Rod 1
23 9588A—23 9588A023 34 3% 4T/ Connecting Rod 1
24 9588A-24 9588A024 {6 s FF/ Knee Lifter Lever 1
25 9588A—25 DQO0053 SEEAEE 10, 1/ Washer 10.1 1
26 9588A-26 9588A026 £+#}/ Needle Bar 1
27 9588A-27 9588A027 g1 #1145/ Needle Bar Bush,Upper 1
28 9588A-28 9588A028 ¥H#F b 45/ Needle Bar Bush,Lower 1
29 9588A-29 9588A029 254t A 475/ Looper Cover,La 1
30 9588A-30 9588A030 HEHA P/ Looper Cover,Ra 1
3 9588A-31 9588A031/ i 7/ Oil Seal 1
32 9588A—32 9588A032 HEJ 42T/ Row oil bolt 1
33 9588A—33 9588A033 1% L4247 / Head bolt 1
34 9588A—34 9588A034 B HRET / Stalk bolt 2
35 9588A-35 9588A035 %% FRAY 42/ Oil pump limit plank 1
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9588 % 51| E 4 9588 Series Part

FS/N0
36

37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

2 /Assemble NO
9588A-34

9588A-37
9588A-38
9588A-39
9588A—40
9588A—-41
9588A—42
9588A-43
9588A-44
9588A—45
9588A—-46
9588A—47
9588A—48
9588A—-49
9588A—50
9588A—51
9588A—52
9588A—-53
9588A—54
9588A—55
9588A—56
9588A—57
9588A—58
9588A—59
9588A—60
9588A—61
9588A—62
9588A-63
9588A—64

9588A—65

9588A—b6

9588A—67

9588A—68

9588A—-69

9588A-70

S /Part NO
LD00204

9588A037
9588A038
LMO00021
9588A040
TH00032
9588A042
9588A043
9588A044
9588A045
9588A046
LD00002
9588A048
YF00001
LD00247
TDQ00007
9588A052
9588A053
YF00002
TDQO0009
1C00020
9588A057
9588A058
9588A059
TH00024
9588A061
OXQ00018
9588A063
9588A064
9588A045
9588A066
LD00170
9588A033
OXQ00019
LD00156

£ Fr/Description
PRETSM3. 57 6/Screw SM3.57

JH 5 ™ B/ Ol quantity baffle-board
il % He M5 / The oil pump copper mouth
1% FEMA/ Nut M4

139 H i/ Press plank

Hs # / Press plank

F1: %€/ The pillar fill
{ki/Cr 46 / Eccentric Wheel

i 14T/ Connecting Rod

I35 4 45/ Inside set

I € 52 Hb A%/ Pump Coat

P75 1 5L BB EIM5X6/ Screw MS
4/ Collar

B 17X42X7/ 0il seal

PN Hi BLEE Sk B84 TM4X14/Screw M4
FF 4% {8/ Openings Collar

J 3 AT 4155/ Sell son

¥l 41/ Short connect a pole

Mt 12X28X8/0il seal

#4418 / Retaining Ring

Ak / Ball Bearing

P 4%/ Shaft

i 15144/ Adjusting Rod Assembly
-3 ¥ /Rolling Shaft

[T 3%/ Spring

115}y %€ /Star Ferry

OJEFE /O Ring

%5/ Wheel gear

Bzl B 4/ Star Ferry

B 7% - /Rolling Shaft

{48 £7kF /Pull a pole

BREISM2. 38/Screw SM2.38

1% Sl 08 %] /Head bolt
078 /0 Ring
BEETSMA. 36/Screw SM4.36

EE/Num

Mm—m—-u—l-lm—lo-u_om—.hn—l—l-.”u-a-oudm-ﬂ—nuu-n"u—n
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0588 %5 E 4 9588 Series Part

%5 /N0
7

72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103

{X 2 /Assemble NO

9588A-71
9588A-72
9588A-73
9588A-74
9588A-75
9588A-T76
9588A~77
9588A—78
9588A-T79
9588A-80
9588A—81
9588A—82
9588A—83
9588 A—84
9588A—85
9588A—86
9588A—87
9588A-88
9588A -89
9588A-90
9588A-91
9588A-92
9588A-93
9588A-94
9588A—95
9588A—-96
9588A—97
9588A~98
9588A—-99
9588A-100
9588A—101
9588A-102
9588A—103

42 /Part NO
9588A071

927Q.1.16
9588A073
LD00104
9588A075
LD00148
9588A077
9588A078
9588A079
9588A080
DQ00050
LD00249
DQ00052
LD00250
927Q.2.29
9588A086
9588A087
9588A088
9588A089
9588A090
LD00136
9588A092
9588A093
OXQ00002
9588A095
LD00024
9588A097
9588A098
LD00252
DQO0054
LD00251
9588A102
LD00046

##R/Description
e 7 42/ Puller Stent

24 FISDA20X20/ Cylinder SDA20X20
HhF 134 4%/ Press a pole

R 75 ff AT S ETMAXB/ Serew M4
J#F/ Press a pole Connect

I3 484 SM4. 36/ Screw SM4.36
40 T 2 %ML/ Tnstall plank

[T AT - %5/ Presser Bar,Upper

Mk de e LA/ Install plank

[f B/ Front-pancl

4416/ Washer 6

P75 £ T FE SL 4 TMEX 12/ Serew M6
SR 5/ Washer 5

P75 SR LR SR ETMBX 12/ Serew M5

L5043 3. PLOAMSC / "L"Connector PLO4MSC

Fs < B 22462/ Install plank
Hebf 75/ Presser Bar,Upper
4% pp 8/ Buffer mat
& H¥/ Presser Bar
F1#1/ Pull a pole
424 SM9. 52/ Screw SM9.52
F- %1/ Upper Shaft
%/ Oil Seal
0JEzH/ O Ring
LI ) 22 B/ Valve fix
|7 Sk BB ETMAX30/ Serew M4
feb: et £ L 28 #2/ Lead line plank
{4/ Huo oil box
[ B ETST3/ Serew ST3
-4 P 4. 2/ Washer 4.2
P75 £ I Sk SR 4T MAXS/ Screw M4
#5151 46/ Fuse slice
— YU WRET / Screw
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r K-Zi@ZFIMIY Accessories

FE/N0 {5 /Assemble NO 5 /Part NO £ #r/Description 8 /Num
1 927K-1 927K001 #:%/ Chain 1
2 927K-2 927K002 SEE#/ "S" Hook 2
3 927K-3 LD00127 75 fi1 LML TWBX60/ Screw M6 3
4 927K-4 DQ00029 486/ Washer 9
5 927K—5 LD000128 $25TSM5. 95/ Screw SMS.95 3
b 927K—6 927K006 HLA2IS5E )1/ Cushion Assy 3
7 927K-7 927K007 i 2%/ Cushion Rubber 3
8 927K-8 DQ00014 41l W F / Spring Washer 3
9 927K-9 LM00006 26/ Nut M6 3
10 927K-10 927K010 %)% ¥t/ Base Cushion 3
1 927K-11 927K011 5mmP /N 48 T/ Smm Allen Key 1
12 927K-12 927K012 Amm A 75 47 F/4mm Allen Key 1
13 927K-13 927K013 3mmfA 75 f R T/ 3mm Allen Key 1
14 927K-14 927K014 2. 5mmN AN AT /2.5mm Allen Key 1
15 927K-15 927K015 2mm N\ 4R T/ 2mm Allen Key 1
16 927K-16 927K016 K 5844 )]/ ScrewDriver(large) 1
17 927K~-17 927K017 1)1 5 4822 J] / ScrewDriver(medium) 1
18 927K—18 927K018 /N iR 42 ]/ ScrewDriver{small) 1
19 927K-19 927K019 17-197F [14.F/ 17-19 Spanner 1
20 927K—-20 927K020 8-107F F146F /8-10Spanner 1
21 927K-21 927K021 KihaE/ Oiler 1
22 927K-22 927K022 /Nl 2/ Oiler 1
23 927K—-23 927K023 FLE/ Needle 1
24 927K-24 927K024 ¥ 7/ Thread Tweezers 1
25 927K-25 927K025 442/ Thread Stand 1
26 927K-24 927K026 340X105 H £148/340X 105 Accessory bag 1
27 927K-27 927K027 270X170 H £48/270X170 Accessory bag 1
28 927K-28 927K028 155X120 {4 #1428/ 155X 120 Accessory bag 1
29 927K-29 927K029 120X110 [ £448 /120X 110 Accessory bag .3
30 927K-30 927K030 58X50 [ 1§45/ 58X 50Accessory bag 2
31 927K-31 927K031 1. 5mmA 75 AT/ 1.5mmAllen Key 1
32 927K-32 927K032 L. 6mmPy /N 4T/ 1.6mmAllen Key 1
33 927K—-33 3 927K033 [iil 47/ Puller Timing Belt i
34 927K—34 927K034 Joihiae (PSH) / Oiler 1
35 927K-35 " LD00137 §#4T4. 76-10/ Screw SM4.76 2
36 927K-36 927K036 5] 4> 1747 5L/ Pulley Belt Cover 1
37 927K-37 " LD00106 N1 SKERETME-18/Screw M6 4
38 927K—38 © DQ00029 -4 [#]6/ Washer 8
39 927K-39 927K039 MR/ Pulley Cover 1
40 927K-40 LD00011 O IREIMA-8/ Screw M4 3
41 927K-41 927K041 R 54 51/ Pulley Cover 1
42 927K-42 LD000129 © N L ERETM12-25/Serew M12 2
43 927K-43 DQ00031 V48 12/ Washer , 2

' 44 927K-44 927K044 1B %)%/ Pulley Cover Base 1
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L- ({alAR) IR R FIMfffF Accessories
FE/N0 {KS/Assemble NO {45 /Part NO # % /Description HE Num
1 927L-1 927K001 #:5/ Chain 1
2 927L-2 927K002 SH:#4/ "S" Hgok 2
3 927L-3 LD00127 51 SR ETMEX60/ Screw M6 3
4 927L-4 DQ00029 V44 14/6/ Washer 9
5 927L-5 LD000128 2L SM5. 95/ Screw SM5.95 3
3 927L—4 927K006 HLALE 52 11/ Cushion Assy 3
7 927L-7 927K007 s #4/ Cushion Rubber 3
8 927L-8 DQ00014 W) |/ Spring Washer 3
9 927L-9 LM00006 W M6/ Nut M6 3
10 927L-10 927K010 {44 £/ Base Cushion 3
1 927L-1 927K011 Smm A S 4R T/ Smm Allen Key 1
12 927L-12 927K012 dnm N /NPT / 4mm Allen Key 1
13 9271-13 927K013 3mm A 75 f14R T/ 3mm Allen Key 1 _
14 927114 927K014 2. 5om N 75 A 4T/ 2.5mm Allen Key 1 |
15 927L-15 927K015 2mm Py 75 Fi 4R F-/ 2mm Allen Key 1
16 927116 927K016 KB % 7]/ ScrewDriver(large) 1
17 927L-17 927K017 1542 42 )]/ ScrewDriver(medium) 1
18 927L-18 927K018 N 8% 7]/ SerewDriver(small) 1
19 927L-19 927K019 17-197F 13% T/ 17-19 Spanner 1
20 927L-20 927K020 8-107T 4% F-/8-10 Spanner 1
21 927L-21 927K021 K/ Oiler 1
22 9271-22 927K022 /vith 7/ Oiler 1
23 927123 927K023 L4t/ Needle 1
24 9271-24 927K024 #EJ*/ Thread Tweezers 1
25 9271-25 9271025 W5/ Guard 1
26 927L-26 927K025 #541/ Thread Stand 1
27 927L-27 14441 / Control Box 1
28 927L-28 LD00051 4 ST ST4. 2/ Wood Screw ST4.2 6
29 927L-29 {72 1403% / Speed Control Box 1
30 927130 9275D024 14T/ Lever Link 1
31 9271L-31 927K026 340X105 ] 145 /340X 105 Accessory bag 1
32 927132  927K027 270X170 4 $4%/270X170 Accessory bag 1
33 9271-33 . 927K028 155X120 F13 55/ 155X 120Accessory bag 1
34 927L-34 927K029 120X110 H #45/120X110 Accessory bag 3
H 35 927L-35 . 927K030 58X50 [1:44%/ 58X 50Accessory bag 2
36 927136 927K031 1. 5mmP3 75 il F/ 1.5mmAllen Key 1
37 927L-37 . 927K032 L bmm S i3 T/ 1.6mmAllen Key 1
38 927L-38 927K033 [ tE i / Puller Timing Belt 1
39 927L-39 927K034 e (PSRl / Oiler 1
40 927L—40 LD00137 _ BBET4. 76-10/ Screw SM4.76 2
41 927141 927K036 [F] 44 %/ Pulley Belt Cover 1




